PARTS CATALOG NO.A948

ROTARY MO g%d DOZER BLADE
965 MODELS
E GARDEN TRACTORS

i

i3 M

J. 1. CASE COMPANY
Racine, Wisconsin, U.S.A.




Parts Catalog No. A948

ROTARY MOWERS AND DOZER BLADE

<

NOTE There is no Serial Number locdozer blade.
N

MOWER AND DOZER((@NATIONS TRACTOR APPLICATION

) 130, Deluxe] 180
p@ & Super | & Rancher Super H

" )
38" Rotary M&% X

44" Rotary MMI‘ X

44" R Rotary Mower X

44" H Rotary Mower X
44" Dozer Blade | X |

44" R Dozer Blade _ X X

When using this catalog, notice the reference to serial

Serial Numbers numbers of various components noted here and listed in

the ""description' copy. By referring to correctserial num-
bers, proper parts identification will be assured.




GENERAL INFORMATION

Indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical index at
the rear of the Catalog gives the part num-
bers and the pages on which they are de-~
scribed.

Hlustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship to eachother, Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number" column and are fol-
lowed by the part number, description and
quantity required.

Orders
Orders shouldplainly specify correctpart

‘ number, full description, quantity required,

machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be insert their respective
Parts Books asg O as received. Failure
to do so will

purpos .
<o

Indented Descri;@
Indented parts in the descriptive list areapart of eding assembly or sub-assembly.

The quantity shown in the "Number Required" c
chine except where parts are'indented in descripti

number required for the preceding assembly o
o

the number of parts used on a ma-
> In this case the quantity shown is the

REF. PART NO. RIPTION REQ'D
A 55159 CYLINDER @- ear steering ... ...... ...ttt 1
28 A 56208 SoC -rearcylinder . . ... .............. 1
29 A 55956 PLUG justing, socket assy . . .. .. ..t vt e . 1
30 A 55957 socketball, ,.............. .00 uiuu.o. 2
31 A 56210 G-socket . .. ... ... .. 1
32 A 56209 AT - socket Spring . . . v vttt ittt i et e e e e 1
33 G 45175 PASSY-socketassy............ovovvu... 1
16- 836 @ BOLT - 1/2" x 2-1/4" N.F.heX. . . .o ov oo nnnn.. 1
34 132- 104 PIN - cotter, 3/16" X 3" . . . . . . i i s et 1
35 A 55889 STUD - ball,socket & cylinder ................... 2
36 13- 410 BOLT - 1/4" x5/8"N.C.,hexX. . .. ... ..o ... 4
37 92- 4 LOCKWASHER - 1/4" SAE . . .. ittt ee et iennnn, 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel,




ALPHABETICAL INDEX
MOWER SECTION

Page
130 180

Deluxe & Super Super H & Rancher

38" 44" 44"R & H
BeltS, Drive ..................... 7 ....... 11 ....... 15
Driven « « » » ¢ ¢ ¢ e o o s ¢ ¢ 0 0 o v e 0. e Te oo eoeose. 11- -+ -+ - & 15
Blades -« ¢ ¢« ¢« e o ¢ e o 0 e o o ¢t o 0000 ¢ T 13- - - -« ¢« 17
Clutch ......................... 5 .............. 5
DecCk « v ¢ ¢ 0 v o ot v o v 0 0o s s oot a s Te - .: ...... 15
GUATAS & ¢ o o + ¢ o 0 ¢ o o 2 s 8 0 s o s o oo oo . e @. 5 IR 15
\> N
Housj_ng, Spind]_e ................. @ e e e 18+ ... 17
Modification Kit No. C11633 - - - - - . @-- R ¢
PulleyS - -+ cvvovovannnnnnn . N 11+ ¢ v oo - 15
<
Rod’ Lift Lever @ ..... Be oo oo Be oo v oo 5

Rollers Front ....... . ........ _—— ® ® e s s e s s e e -17
N o 2 '+ YT 13-« + =« - - 17
Spindles ...... @g@ ............. 9 ....... 1 3 ....... 1 7

@ DOZER SECTION
130 9 g
Deluxe & Super Super H & Rancher
BIade - « = =+« oo oo v otoecnanaeenenennnn ) 21
CArriage - =~ + » == s+ s st ettt et 2] e v evnn. 21
Edge, Cutting - + - = = =« + s s oo otsonnnnnenen. 3 21




N

u <~/ 7
/ 3

r ,.a..

e,
8¢, @% AV




REF. PART NO.

1
1%
2

3

4
5%
6

7
g**
O**
10
11*
12
13
14
15
16
17
18
19%*
20
21*

ROTARY MOWER AND DOZER BLADE

MOWER CLUTCH LINKAGE

CASE 130-180 GARDEN TRACTORS AND
COLT DELUXE, SUPER, SUPER H, AND RANCHER

A 70259
A 70491
195- 106
132- 30
A 70170
A 70413
195- 108
A 70250
A 170418
A 70242
A 70245
A 70324
129- 107
192- 25
A 70412
A 70411
195- 103
129- 102
192- 20
A 70235
13- 1080
113- 103

installed.

Printed in U. S. A,

COMPACT TRACTORS

DESCRIPTION

ROD -~ lift lever (130) « « - -« o v ¢ et e i b it i ie et e ae
ROD - lift lever (180) (See C11626) - - - - -« « e e e e v v e v v
WASHER - 1/2"plain ZP: « ¢ « ¢ ¢ ¢ e e v vttt i s v enn e
PIN - cotter 3/32" X 1-1/4" « ¢ e e et ettt e e ee e aennn.
GRIP - clutch lever rubber: - - - =« -« e o - - s o 0ttt i oL
LEVER - clutch (See C11379) - - - « -+ -+« ¢t t e e v i e et u v

WASHER - 5/8"plain ZP -« - ¢+« ¢ et v e i e et it iie e e
PIN - clutch lever retainer =« -« « - ¢ -« e e e o e et v e e v e
SPRING - clutch lever- -« - » « - ¢ e ¢ e vt e it ottt 0 e e nann
BRACKET - clutch lever spring - - - - -« v v v o ev et
BRACKET - clutchlever catch - « « ¢ - ¢« ¢ ¢« . e o0 vt oo
GUARD - engine pulley belt (See C11381)™\¢ » + = « « =« - = ..
NUT -5/8"N.C.hexZP - -+ .- .- NV, e
WASHER - 5/8" SAE std. 10ck ZP /3N v+ = v s« v e e e s
PULLEY - clutchidler - « - « « o290\ -)) v = = e o v e v oo e nu.
GUIDE - clutch idler belt .- - B
WASHER - 5/16" plain Z e e i ittt e e e
NUT - 5/16" N.C. hex ZPN e
WASHER - 5/16" SAE st ZP o e e e i
BRACKET - clutch i Cl1378) + ¢ v e e e e e et i e v
BOLT - 5/8"x5"NC A8k « -« v v vmmereenneeennnn
BOLT - 5/16" x . hex ZP (See C11566) - - - - -« - - - .

O
* Refer to pages 18 and 19 %@1 er has modification kit number C11633
o

** Parts indicated ar
fication kit install

9
<

on rotary mowers with part number C11633 modi-

September,

1966







R OO0 -JNH U WN

ROTARY MOWER AND DOZER BLADE
38" ROTARY MOWER
CASE 130 GARDEN TRACTOR AND
COLT DELUXE, AND SUPER COMPACT TRACTORS
REF. PART NO. DESCRIPTION REQ'D

131- 352 NUT -3/8"N.C.Gripco = -+ ccccescveeccanseccencnecnn 4
195~ 104 WASHER - 3/8" plain P c*ccrccececeecccncoccascsens 8
A 170301 CHAIN - lift, 3links » = ccc*scc s eccrccrocncccenccencn. 1
113- 208 BOLT - 3/8"x1-1/4"N.C.hex ZP - = -+ - - .- R L 4
A 70432 BRACKET - belt guardand lift - - e« = -+ e cc e v 1
129- 103 NUT - 3/8"N.C.hex ZP -+ ++ -+ R I I I 2
192- 21 WASHER - 3/8" SAE std. 10CK ZP + = -+ -+ e+ e v v e v cvecn.nne 2
113~ 208 BOLT - 3/8"x1-1/4"N.C.heX ZP+ -« ++cccoctocvcec-nun. 2
131~ 357 NUT - 3/4" N.C. GripCO - =+ e s s cerc e tcencenccn.n 3
C 11948 BELT - drive (59" inside length) Use with idler brackets

AT0235 measuring 7-3/4'" at sleeve centerg - - -« -+ - .- 1
C 11946 BELT - drive (60" inside length) Use idler brackets

A70235 measuring 8-1/4" at sleeye ELS = oo oo o v oo n 1
A 70291 PULLEY - center spindle, 2 grogpea\y ='» = s> cco s 1
(0] 6073AB KEY - square center spindle puiley -)j = - scccev e 1
A 70282 WASHER - spindle bearings « A\t {7 > - ¢ s v ceoececc ... 3
13- 48 BOLT - 1/4n x 1/2" NCOODBK * 554 ¢ 2 o s 00 st o vecoeconsas 8
92- 4 WASHER - 1/4" SAE std, JogRk\ V- s e e v o v s v v e v e i et 8
A 170303 GUARD - outboard pulléy TDNH. - =« =« = s s o v e cmeacoeotn 1
A 170290 PULLEY - outboar indle -« v s s c e e s e i
A 70289
A 70323
A 70404
13- 412
92- 4
25- 104
A 70422
113- 208
A 70318
A 70319 ~ - rear hanger, 4 links« « = s s s s cc e et
95- 6 {SHER - 3/8n plain « » == - e s e s et itia i i it o 2
A 701 PIN - retajner- = » -« -+ = s o s e e ecesocsoncoesesocanns 2
A 1 BRACKET - idler pulley tightener -« <-«-+--c-ccccecceen... 1
A PULLEY -idler -- -+ c -+ s ececerocrccecnccnccos 1
19@ WASHER - 5/8" SAE std. 10ck ZP+ +« v e v v vreerenenneenn. 1
13 56 NUT - 5/8" N. C. GripCo= = =+« v s e s e e v et e oo, 1
129- 103 NUT - 3/8u N.C.heX ZP « =« ¢+ oo e v o v coevooncenconsosocaes 1
192- 21 WASHER - 3/8" SAE std. 10CK ZP -+ + + s s o s s o st v e st oo vt 1
195- 104 WASHER - 3/8"plain ZP- + - - = - s o s v v et v it ievn i onnn 1
A 70302 GUARD - outboard pulley R, Hoe « == =+ cc e v e v eccceccnonn. 1
A 170318 PIN -pivot arm todeck - -« -+ cv v e, 2
A 70321 ARM -pivot R, H. =+ - e s s vc v recrerettotneeen.. 1
A 70176 PIN -retaining * - - v s cvecve e 2
A 70322 ARM - pivot Lo H, =+ ¢ v s st e v mcotne e 1
C 11944 BELT - driven (66" inside length)- - - « ¢ - - - - o o e v e ot 1
321- 848 DECAL - "Cas@'"+ - =+ + v e s et o tececccccecccnecncecees 1

Printed in U. S. A,

September, 1966







COLT DELUXE,

REF. PART NO.

1 195-
2 A
3 A
4 113-
5 192-
6 129-
7 192-
8 A
9 113-
10 A
11 A
12 A
13 A
14 A
15 A
16 A
16 C
17 92-
18 13-
19 113-
20 A
21  195-
22 129-
23  132-

Printed in U. S. A.

108
70524
70434

206

21
103
21
70431

206
70280
70281
70279
70282
70286
70283
70388
11655

6

68
206
70305
104
103
69

ROTARY MOWER AND DOZER BLADE
38" ROTARY MOWER (CONTD.)
CASE 130 GARDEN TRACTOR AND
AND SUPER COMPACT TRACTORS
DESCRIPTION REQ'D

SPACER -ro0ller« +» «cc s v e ceccecinncoecoacccnssnnse 8
ROLLER - 1" long ................................ 5
BRACKET - roller mtg. w/shaft, L, H, - = = = ¢« cccecenenn. 1
BOLT - 3/8"X3/4"N.C.heX ZP « + + » -t e v v v oroccncrennn 12
WASHER ~ 3/8" SAE std. lock ZP- « - « c ¢ e s e e v e v eeceen. 12
NUT ~3/8"N.C.heX ZP: -« v e vt coereteeccncnncccennan 4
WASHER - 3/8" SAE std. lock ZP+ -+ + =+ = ccvev e oo 4
BAFFLE - blade guard - - = = =+~ =+ccccceeesccccccnccs. 1
BOLT -3/8"x3/4"N.C.hex ZP - + -« c s e v oo eecenccnnn 4
BEARING - spindle - - - - - L T T R 6
SPACER - spindle bearing- « » « « « ¢« «m¢ e e v e s oo cecccncn. 3
HOUSING - spindle « -+« «-oco-- N 3
WASHER - spindle bearing - - - - N "W e r oo 3
SPINDLE - mower blade center -\d~ o™ + ¢ e e v oveveeann.. -1
SPINDLE - mower blade outboafd "« « - =+« === ccvecenwen- 2
BLADE - 14" mower (re ) C11655) - = = = e e e v e e oo e 3

BLADE - 14" (for use in fthree when cutting high
grass under severe S) ce ettt et 3
WASHER - 3/8" SA K eecrevormeereenccscecoccns 6
BOLT - 3/8"x 1/ 1 I I I IO 6
BOLT - 3/8" x “hex ZP + -+ s cceccrecrcnrccns 2
BRACKET - r. unting, R, Hoe o= oo s ceemsemomecene 1
WASHER - ZP ++cvceseansononnnccccnceoss 2
NUT - 3/ XZP:+ecceercnecceentenseenneenn 2
............................. z

September, 1966




10




ROTARY MOWER AND DOZER BLADE 1

REF. PART NO

/’A‘cooo-qc:cn»hmmu

2

Printed in U. S. A,

131~ 352
195- 104
A 70301
113- 208
A 70297
129- 103
192- 21
113- 208
131- 357
C 11949

C 11947

A 70291

0] 6073AB

A 70282
13- 48
92- 4
A 70303
A 70290
A 70289
A 70323
A 70404
13- 412
92- 4
25- 104
A 70260
113- 208
A 70318
A 70319
95- 6

A 7017
A 70

A

192

131- 6
129- 103
192- 21
195- 104
A 70302
A 70318
A 70321
A 70176
A 70322
C 11945

321- 848

44" ROTARY MOWER

CASE 130 GARDEN TRACTOR AND
COLT DELUXE,

AND SUPER COMPACT TRACTORS

DESCRIPTION REQ'D
NUT-3/8"N.C.GripCO + « + o« s s st s s et oo enoanccencns 4
WASHER - 3/8"plain ZP- « + « + v vt v e venvnoneesnannnns 8
CHAIN - 1ift, 3LinKS - « « « = v v oo mommesoennneeonecnnnnns 1
BOLT - 3/8" X 1-1/4"N.C.heX ZP « + v« c e s v e vt oo v ncennnn 4
BRACKET -belt guardand lift - - - « c c v e e v e v v et e e v cae v 1
NUT -3/8"N.C.heX + cccvceeooeeccacsononennsnensscs 2
WASHER - 3/8"SAE std. locK ZP - « « ¢ « et o et s v ancecneens 2
BOLT - 3/8"x1-1/4"N.C.hexXZP .. - e oo e 2
NUT = 3/4" N.C. GTiDCO « « e v v ¢ e v s s secooocconsnasesss 3
BELT - drive (61" inside length) Use with idler brackets
A70235 measuring 7-3/4" at sleeve centers . . . .. ... ... .1
BELT - drive (62" inside length) Use with\idler brackets
A70235 measuring 8-1/4" at sle CORLETS - v v vt et 1
PULLEY - center spindle, 2 groovig- >\« « ¢ c e c ¢ e s e s v a v o 1
KEY - square center spindle pulleyh\s4 « « « c e vt o vt v e vt a v v 1
WASHER - spindle bearin BN ) ) S 3
BOLT - 1/4" x1/2" N.C."h AR R 8
WASHER - 1/4" SAE StdcIo0E N « « e« v« o s s a oo e nneaeanans 8
GUARD - outboard pulleyy, L)) H. - - . - o - v v v eecann e 1
PULLEY - outboar i IE o v 2
KEY - square outbdirdsspindle pulley . .. /.o oo iv i ie oo 2
GUARD - diSChaflER 70 « « « o o c s e s o s e s oo s v eoonsoeeeasos 1
DECAL - ca ningblade . .« « ¢« vttt i et 2
BOLT - 1/4v TN.C. HEX e v v v e e v o voncoennssnsansas 2
WASH 1 Estd.10CK « - ¢ vt c e i ettt e et e e vt aenns 2
NUR- MN.C. BEX = o e e e e e ettt et e noecssssoscsnna 2
DE(";K3 BIe o « « o « o s o o e s 08 v o e s s e s s oo e m oo 1
"‘\ 8"X1-1/4"N.C.heX ZP « + e s v v e e v nennnennnnn 1
v ear hanger chaintodeck - ¢+« - v o v ittt 2
-rear hanger, 4 links« - « - - - - . - e et it i i 2
HER - 3/8"plain - « « «+ e e e e ettt it eennann 2
IN -retaining- «» - « ¢« c v o e a oo m e et ot cet ittt 2
BRACKET - idler pulley tightener- - - ....... ... 1
PULLEY - idlere « « « ¢ ¢+ ¢« c e 0o e o oo oo vt s ossossesesesess 1
WASHER - 5/8" SAE std. I0CK ZP « = « = = « e e e e o s ot o v v s anns 1
NUT = 5/8" N.C. GTiPCO + + = = = = e e s s avovoacuannnenssas 1
NUT-3/8"N.C.hex ZP - ¢+ ¢ et v et ittt et iesnsaannenns 1
WASHER - 3/8"SAE std. 10CK ZP .+ « « « t e e e vt e e v v annn 1
WASHER - 3/8"plain ZP. . « c « ¢t c ot et et ee e s oaecanasnn 1
GUARD - outboardpulley R. H.. - .« o ¢t v oot i et it ii i o nn 1
PIN-pivotarmtodeck. . « vt ot et et i e ettt i iaeenconns 2
ARM -pivot R. H. . . . ot i i it ittt ittt ettt as oo asen 1
PIN-retaining . ... . c .o ittt ittt itnennenecone 2
ARM -pivot L. H, -« ot i i it e i et i i ettt e ce s e nannna 1
BELT - driven (80" insidelength) . . . . . .. ... v, 1
DECAL = "CaASE" « ¢ - o e s e a s o s aoscosocssssnnessoenss 1

September, 1966




12




. ROTARY MOWER AND DOZER BLADE 13

44” ROTARY MOWER (CONTD.)

CASE 130 GARDEN TRACTOR AND
COLT DELUXE, AND SUPER COMPACT TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 195- 108 SPACER = TOLLEr « « ¢« v v s s v esvoacesansoecnessnseansesa 9
2 A 70524 ROLLER - 7" long ................................ 5
3 A 70306 BRACKET - roller mtg. w/shaft, L. He ¢ <« e v oo ee.n. 1
4 113- 206 BOLT - 3/8"x3/4"N.C.hexX ZP + - -+ ccccvcovrencsonn. 12
5 192- 21 WASHER - 3/8" SAE std. lock ZP« -« +c v eccoecoccnn. 12
6 129- 103 NUT - 3/8" N.C.hex ZP + =« » s s ¢ et 2 e o s o oo oo coceoonsaensse 4
7 192- 21 WASHER -~ 3/8" SAE std. lock ZP-+++ -0 R 4
8 A 170309 BAFFLE - blade guard » + » =+ + =+ + s ssoosecennnnonncens. 1
9 113- 206 BOLT - 3/8"x3/4"N.C.heX ZP =+ + s st s o ccencencnnnn. 4
10 A 170280 BEARING - spindle =+« = ¢+ v s s oeeemnnencnncccesnnns 6
11 A 70281 SPACER - spindle bearing =+ =+« <« ccqerecsecccncnao... 3
12 A 170279 HOUSING - spindle- + =+« -+« NI I 3
13 A 70282 WASHER - spindle bearing - -- - - - TRy T rrrtrerere e 6
14 A 170286 SPINDLE - mower blade center - ----------------- 1
15 A 70283 SPINDLE - mower blade outboazrd /- =+ =+ o+ cecceeccn.n 2
16 A 70317 BLADE - 15" mower (re r) (See)C116564) « - - v v e oo v v e 3
16 C 11654 BLADE - 15'" mower (fo inosets of 3 when cutting high

grass under severe 1) R L I R 3
17 92- 6 WASHER - 3/8" SAE St IOCK = » = ¢ ¢« e e o s e e e s e o s v oo o 6
18 13- 68 BOLT - 3/8" X 1/211% ......................... 6
19 113~ 206 4
20 A 70305
21  195- 104
22 129- 103
23  132- 89
24 A 170523

Printed in U. S, A.

J

September, 1966




14




ROTARY MOWER AND DOZER BLADE 1S5
44" ROTARY MOWER

CASE 180 GARDEN TRACTOR AND
COLT SUPER H, AND RANCHER COMPACT TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 129- 103 NUT-3/8"N.C.hex ZP- -+ - sserrocncecaroncoee.. 2
2 192- 21 WASHER - 3/8'" SAE std. IoCKk ZP + -+ s s s 2
3 A 70499 BRACKET - belt guard (180 and Rancher) (See C11376 - « = - - « - « 1
3 C 12292 BRACKET - belt guard (Super H) » =« = e e v e v ceeecccnnn. 1
4* 113- 208 BOLT - 3/8'"x 1-1/4" N.C. hex ZP (See 115-204) + - - - - -+ - - - - 2
5 131- 357 NUT - 3/4" N.C. GripCo « » = = - = = s+ s o s e s ot oot cne.. 3
A 6% C 11988 BELT - drive (58" inside length) (See C11384) + - - s v s 1
™ A 70290 PULLEY - spindle (See C11387 for center spindle or
C11385 for outer spindles) « -+ »+ -« e e e sttt 4
8* A 70289 KEY - square spindle pulley (See O6073AB) » - =« - o+ v oo 4
9%*x A 70281 SPACER - center spindle pulley (180 and Rancher) - -« ----- .- 1
9 C 12293 SPACER - center spindle pulley (SuperHNs - -+ -<-+-=*-*-=---- 1
10 A 70282 WASHER - spindle bearing -« -+ - - - S\ 3
11 13- 48 BOLT - 1/4"x 1/2" N.C. hex - - Ny »erseerereceeee.. 8
12 92- 4 WASHER - 1/4" SAE std. lock A\ o)) s s s v s remeemceee e o 8
13 A 70303 GUARD - outboard pulley, d.. H@ --------------- 1
14 A 70323 GUARD - discharge - - - XSQ """""""""""""" 1
15 A 70404 DECAL - caution spinnipghlades = ==« -« - e v e vemoeroeen 2
16 13- 412 BOLT - 1/4nx3/4nN ........................ 2
17 92- 4 WASHER - 1/4n SA % K * *=«® ¢« oo vesacacerecnesns 2
18 25~ 104 NUT - 1/4u N.C. hi EC A R R T A A A N ) 2
19 A 70492 DECK - mower (DPRNg - s c s = srreser oo coneee 1
20 113- 208 BOLT - 3/8" AN/ N.C.hex =« = s v oo v s v s oesonnnnannn 1
21 A 70318 PIN - Lift chafn 3N = ¢ » o o o o = c o e o oo v o v oo s o nonencacens 5
22 A 170512 CHAING- Oand Rancher) - » -« ¢ e v e v e v oo vcncnn 2
22 C 12294 N S(Super H)» « =+« s e v e v e oot 2
23  95- 6 781 plain - s e e s e e 5
24 A 70178 INING « « = v v v oo vt r et e 4
25 113- 208 /8" X 1-1/4" N.C.hex ZP « -« cc v s s memeccvenn 3
26 195- 104 R-3/8"plain ZP - -« - -+ s e v seeer e e, 6
217 131- 352 7 - 3/8"N.C.Gripco + « ==+ s svee oo 3
28 A 7051 HAIN - 6 links (180 and Rancher) = -+« -+ -+ e cc e 1
28 C 12 CHAIN - 5 links (Super H)« - - - e+ v v e rvecmsccronneenen. 1
29 A BRACKET - lifte =+ e = cvecvrccrecoerveeeene sl
30 A SHAFT - rear lift lever - - - ---cc-coc-vccrceenn 1
31  132- 0 PIN - 1/8"x 1-1/4"cotter =« -« « - o s, 2
32 A 170292 BRACKET - idler pulley tightener -« ¢ ¢« -cccce e .. 1
33 195~ 104 WASHER - 3/8"plain ZP - - v - -« = s s c s e v e s v oo neennnns 1
34 192- 21 WASHER - 3/8" SAE std. IoCK ZP+ » + + « s s s cs et et oo 1
35 129- 103 NUT-3/8"N.C.hex ZP- «+++ s cer oo 1
36 A 70295 PULLEY ~idler - -+ ----+scesceccnsccnccoscccsens 1
37 192- 25 WASHER - 5/8" SAE std. lock ZP- ++ + =« v v ces oo cn. 1
38 131- 356 NUT - 5/8"N.C.Gripco -+ === scr e c-onn 1
39 A 70504 LEVER -rear lift - -« = - e crevmecrccccrrocneccnen. 1
40 A 70302 GUARD - outboard pulley, R, H,c === = c e s oo e ceccne 1
+41 C 11945 BELT - driven (80" inside length) -+ -+ ccccccccvevree.. 1
42 321_ 848 DECAL - vvCasen ................................. 1

* Refer to pages 18 and 19 if rotary mower has modification kit number C11633
installed.

** Parts indicated are not used on mowers with part number C11633 modification
kit installed.
Printed in U. S. A, September, 1966




16




ROTARY MOWER AND DOZER BLADE

44" ROTARY MOWER (CONTD.)

CASE 180 GARDEN TRACTOR AND

17

COLT SUPER H, AND RANCHER COMPACT TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 A 70523 ROLLER - 5710Ng - + = -+ ¢ e et et i et ittt iiiiiineeennn 1
2 195- 108 SPACER = XOller - « - v e ¢ v ot it e e oo e meeeeeenscsssnnn 9
3 A 170524 ROLLER = 7" 1ONZ « « « = « « « e s s e v e v emmmneeanan e, 5
4 A 70306 BRACKET -roller mtg. w/shaft, L. H.. . .. . .. ..o ... 1
5  113- 206 BOLT - 3/8" X 3/4" N.C. heX - « « « « s e e e v eeeeeeeeenn 12
6 192~ 21 WASHER - 3/8"SAE std. lock ZP - - - &+ et et e et it e e e nnn 12
™ A 70516 BRACKET - roller mtg. adj. (See C11374) - ... ... .. .. .. ... 1
8 A 70515 SHAFT - frontroller - .. . ..o it it it ittt eeennnans 1
9 132- 50 PIN-1/8"x1-1/4"cotter - - - -« oo vt e it it cnnnna. 2
10 195- 104 WASHER - 3/8"Dlain ZP -« « -« e v et o v v oo i onnsnenennnn 2
11 131- 352 NUT - 3/8"N.C. Gripco « « = - =+~ - - e s re e e 2
12 A 70514 ROLLER - front « - «««cvo-oen-, .
13 129- 103 NUT - 3/8" N.C. hex ZP - - - - - - .
14 192- 21 WASHER - 3/8" SAE std. lock @
15 A 70309 BAFFLE - blade guard - - - - -
16 113~ 206 BOLT - 3/8'"x3/4" N.C 3
17 A 170280 BEARING - spindle. - - - K
18 A 70281 SPACER - spindle bearfmgaN " « - ¢ - - c et e e s v nr e v oneannn
19 A 170279 HOUSING - Spindle - 3 e ) « e o c o et ittt sttt e nennnnnns
20 A 70282 WASHER -~ spindl %g ..........................
21* A 70488 SPINDLE - mower hlatde center (180 and Rancher)(See C11428) . . 1
21 C 12303 SPINDLE - mg de center (Super H). . . . . . . o it .. 1
22 A 170283 SPINDLE - plade outboard - . . . . - - ¢ . v o L el il e .. 2
23 A 170317 BLADE - er (regular) (See C11654) - . . . . . e - v v o .. 3
23 C 11654 BLADE ower (for use in sets of 3 when cutting high

uhider severe conditions) -« - v h v it e e e e e e e 3
24 92~ 6 A" 3/8"SAE Std. 10CK - - =t v e vt ittt e 6
25 13- 68 B 3/8" X 1/2" N C. BEX e o o - e e ceeeeeneneeenennens 6
26 113~ 206 -3/8"xX3/4"N.C.heX ZP + v v e et o v cncosenennnnnn 2
27 A 70305 CKET - roller mounting, R. H. - . - - . - - . . o e oo oo et aa 1
28 195- 104 ASHER - 3/8"plain ZP . - ¢t c vt v o ettt ie e annnens 2
29  129- 10% UT = 3/8" N.C. HEX ZP « = « v e« s e e e eeeeaeeennnns 2
30 132- PIN - 5/32" X 17 GOt « « « ot - o o v e e em oo nnnnnnas 2
* Refer to'pages 18 and 19 if rotary mower has modification kit number C11633

installed.

Printed in U. S. A.

September, 1966







ROTARY MOWER AND DOZER BLADE 19
C 11633 MODIFICATION KIT
44" ROTARY MOWER
CASE 180 AND RANCHER GARDEN TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 C 11435 PIN - pivot bracket- - -« < - - v e v e et ei it cieaee. 1
2 132- 310 PIN - cotter, 1/8" X 1" cccccecvcvrneencccccencenn 10
3 C 1137 BRACKET - pivot - s cccecceceecteroreccencacanns 1
4 C 10821 PIN~cleviS + e s occvoercerrerncnrccccrcacasccccee. 2
5 C 11627 SPACER + ¢ ¢ ¢ v v o oo aosesssnoseeaennnannonnacessessss 1
6 C 11365 BRACKET - adjustment « -« -« - cscveneonnenaennannsnn 1
7  195- 533 WASHER - plain, 1/2"
8  129- 105 NUT - 1/2" N.C. hex
9 131- 165 NUT - lock, 1/2' N.C.
10 C 11362 ROD -push=-:++csrc-ceereeccecccercrercccccsccnen
11 C 11626 ROD - lift lever - - =« -« o coco.--
12 C 11628 STUD - adjustment- -« <+ - - -4
13 C 11416 LINK - push arm bracket - - - - -
14 C 11373 BRACKET - push arm
15 192- 21 LOCKWASHER -~ 3/8" ZP « - {(((-Q=F v v rerverccencnn.n
16 129- 103 NUT - 3/8" N.C. hex - R I A I 6
17 C 11376 GUARD - drive belt - - - R I 1
18 115~ 204 BOLT - 3/8" X 1" N.C/lIER03,Y s + = e v v sosreescnnnonnssas 6
19 C 11387 PULLEY ~ MOWET </fr\Nach/s o e s v e v cce s eeccceneen. 1
20 O 6073AB KEY - square, 1- I I I A I I L I 1
21 C 11385 PULLEY - mowerMeCk™~ - - - - e v+ e reccececnccsn. 2
22 C 11379 00722 1
23 C 113718 2 BRACKET {Adler—" - - = - -+ -ccsccerccrrcercccnrconce 1
24 C 11566 98 BOLT - CIagip dN\s + » » e o s o v m o s s casonns et et e 9
25 C 11428 2 SPINDEB A NN /e e o e it e i it it i e e et e et s s e 1
26 C 11374 roller mounting (Not furnished in kit) - - <« - ¢« ¢ -« - 1
27 C 11381 ngine pulley » « =« + « - v e s e c et 1
28 C 11386 ‘ PV — @NOAIIE - o = @+ ¢ o o o s s s s s ncnonoensnsononoes 1i
29 C 10312 (‘ ACER - fan (Short) « -+« -+ e oo v eeencen.n R 1
30 115- 201 BOLT - 3/8"-16 X 1-1/2"hex - - -+ +rescceescecncconns 1
31 C 1138 ELT ~MOWEr drive - -+« v s e s e s coaceteancceonnes 1
32 A 701 GRIP - clutch lever «« -« e s eceececcrcccccoccncn.. 1

<4

Printed in U. S. A,

September, 1966




20




CASE 130-180 GARDEN TRACTORS AND
COLT DELUXE, SUPER, SUPER H, AND RANCHER
COMPACT TRACTORS
EF. PART NO.

A 70363
A 70364
A 70356
A 70520
141~ 6
A 70368
141- 4
A 70361
A 70522
A 70176
A 70353
A 70338
A 70369
A 70328
25- 108
129- 102
92- 5
A 70336
111- 202
A 70335

ROTARY MOWER AND DOZER BLADE

PIN - retaining
PIN - lift bracket pivot
BRACKET - lift (130 Deluxe and Super)
BRACKET - lift (180 Super H and Rancher)
PIN - clevis, 1/2"
ROD - push
PIN - clevis, 3/8"
ARM - lift bracket to carriage lift (130 Deluxe and Super)

DOZER BLADE

DESCRIPTION

21

ARM - lift bracket to carriage lift (180 Super H and Rancher)- - - -2

PIN - retaining

PIN - blade pivot - -+« -=---- -

CARRIAGE - dozer blade

PIN - carriage to tractor pivot -

BLADE - dozer
NUT - 1/2" N.C. hex
NUT - 5/16'" N.C. hex ZP\¢ -

SKID - blade - - - - - -
BOLT - 5/16" x 3/4"
EDGE -

Printed in U. S. A.

--------

..........

-----------

September, 1966




22

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF. —
NO. NO. NO. NO. NO. NO. NO. NO. NO.

A 70170 5 4 A 70303 15 13 A 70513 15 28

A 70170 19 32 A 70305 9 20 A 70514 17 12

A 70176 7 29 A 70305 13 20 A 70515 17 8

A 170176 7 40 A 70305 17 27 A 70516 17 7%

A 170176 11 29 A 170306 13 3 A 70520 21 3

A 170176 11 40 A 170306 17 4 A 70522 21 7 ’
A 70176 15 24 A 170309 13 8 A 70523 17 1

A 170176 21 8 A 170309 17 15 A 70524 9 2

A 170235 5 19 A 70317 13 16 A 70524 13 2 :
A 70242 5 9% A 70317 17 23 A 70524 17 3

A 70245 5 10 A 70318 7 26 C 10312 19 29

A 70250 5 7 A 70318 7 38 C 10821 19 4

A 70259 5 1 A 70318 11 26 C 11362 19 10

A 70260 11 24 A 170318 11 38 C 5 19 6

A 70279 9 12 A 70318 15 21 C 19 14

A 70279 13 12 A 70319 7 27 1374 19 26

A 70279 17 19 A 70319 11 27 11375 19 3

A 70280 9 10 A 70321 7 3 11376 19 17

A 70280 13 10 A 170321 11 \ 11378 19 23

A 70280 17 17 A 70322 7 3\500 11379 19 22

A 70281 9 11 A C 11381 19 27

A 70281 13 11 A C 11384 19 31

A 170281 15 9x A C 11385 19 21

A 70281 17 18 A 24 C 11386 19 28

A 170282 7 13 A 14 C 11387 19 19 ™
A 70282 9 13 A 11* C 11416 19 13

A 170282 11 13 A 12 C 11428 19 25

A 170282 13 13 A 18 C 11435 19 1

A 70282 15 10 A 16 C 11566 19 24

A 170282 17 20 A 10 C 11626 19 11

A 170283 9 15 A 9 Cc 11627 19 5

A 70283 13 15 Al 3 C 11628 19 12

A 170283 17 22 7 C 11654 13 16

A 170286 9 1475 1 C 11654 17 23

A 70286 13 @A 2 C 11655 9 16

A 70289 7 A 70368 21 5 C 11944 7 42

A 70289 11 A 170369 21 11 C 11945 11 42

A 170289 15 84 A 70388 9 16 C 11945 15 41

A 70290 7 17 A 70404 7 20 C 11946 7 10 2
A 70290 11 17 A 70404 11 20 C 11947 11 10

A 170290 15 ™ A 70404 15 15 C 11948 7 10

A 170291 7 11 A 70411 5 15 C 11949 11 10

A 70291 11 11 A 70412 5 14 C 11988 15 6*

A 70292 7 30| A 70413 5 5* C 12292 15 3

A 70292 11 30 A 170418 5 g*x C 12293 15 9

A 70292 15 32 A 70422 7 24 C 12294 15 22

A 170295 7 31 A 170431 9 8 C 12295 15 28

A 170295 11 31 A 70432 7 5 C 12303 17 21

A 170295 15 36 A 70434 9 3 s) 6073AB 7. 12

A 70297 11 5| A 170488 17 21% o 6073AB 11 12

A 170301 7 3 A 70491 5 1* o 6073AB 19 20

A 170301 11 3| A 70492 15 19

A 70302 7 37| A 170499 15 3% HARDWARE CODE NUMBERS —
A 170302 11 37 A 70501 15 29 ~
A 70302 15 40| A 170504 15 39 13- 48 7 14

A 170303 7 16 A 170508 15 30 13- 48 11 14

A 70303 11 16} A 170512 15 22 13- 48 15 11




NUMERICAL INDEX

23

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
13- 68 9 18 129- 103 15 35 195- 108 9 1
13- 68 13 18 129- 103 17 13 195- 108 13 1
13- 68 17 25 129~ 103 17 29 195- 108 17 2
13- 412 7 21 129- 103 19 16 195- 533 19 7
13- 412 11 21 129- 105 19 8 321- 848 7 43
13- 412 15 16 129- 107 5 12 321- 848 11 43
13- 1080 5 20 131- 165 19 9 321- 848 15 42
25- 104 7 23 131-

25- 104 11 23 131-

25- 104 15 18 131~

25- 108 21 13 131-

92- 4 7 15 131-

92- 4 7 22 131-

92- 4 11 15 131-

92~ 4 11 22 131-

92- 4 15 12 131~

92- 4 15 17 131-

92- 5 21 15 132-

92- 6 9 17 132-

92- 6 13 17 132-

92- 6 17 24 132-

95- 6 7 28 132-

95- 6 11 28 132-

95- 6 15 23 132-

111- 202 21 17 141- ’

113- 103 5 21%* 141- 21 4

113- 206 5 18

113- 206 7 7

113- 206 7 35

113- 206 9 5

113- 206 9 7

113- 206 11 7

113- 206 11 35

113- 206 13 5

113- 206 13 7

113- 208 15 2

113- 208 15 34

113- 208 17 6

113- 208 17 14

113- 208 19 15

113- 208 5 13

113- 208 7 32

113~ 208 11 32

113- 208 15 20 192- 25 15 37

115- 201 19 30 195- 103 5 16

115- 204 19 18 195- 104 7 2

129- 102 5 17 195~ 104 7 36

129- 102 21 14 195- 104 15 26

129- 103 7 6 195- 104 15 33

129- 103 7 34 195- 104 9 21

129- 103 9 6 195- 104 11 2

129~ 103 9 22 195- 104 11 36

129- 103 11 6 195- 104 13 21

129- 103 11 34 195- 104 17 10

129- 103 13 6 195- 104 17 28

129- 103 13 22 195- 106 5 2

129- 103 15 1 195- 108 5 6




Be Safe...

Insist o@
GENUINE

5 PARTS!

Romantini 4500 10-66 ¥




